Supply issues update for primary care March 2018

New issues

Xylocaine 10% spray: 
· Aspen who are the sole supplier of this product are currently out of stock due to capacity issues at their manufacturing site, they have advised there is now very limited supplies left at wholesalers. 
· Aspen are expecting further stock to be available towards the end of March, and then a further delivery to arrive in the middle of April.
· In the interim period, UKMI have published the attached guidance, which can be found on the following link: www.sps.nhs.uk/articles/shortage-of-xylocaine-lidocaine-10-mg-spray/
· This advises that:
· Existing stock should be prioritised for use in areas most in need of this product and that usage should be rationalised where possible
· An unlicensed import (Astra Zeneca product) is available from Europe but there is a 7 to 10 day lead time. Please contact the specialist importer companies directly.
· There is another licensed lidocaine spray, which contains a lower strength (5%) in combination with phenylephrine hydrochloride 0.5% w/v, available from Martindale that may be appropriate for some indications. Martindale are aware of the Xylocaine 10% spray supply issues and can support additional demand.

Epipen 0.3mg (Senior) Auto-injectors:
· Due to manufacturing delays Mylan are reporting intermittent supply constraints of EpiPen® 0.3mg (Senior) Adrenaline Auto-Injector in the UK.
· To assist in the stock management of EpiPen® 0.3mg (Senior), Mylan are allocating stock on a prescription-only basis and pharmacies will be able to place orders for up to a maximum of two EpiPen® 0.3mg (Senior) Auto-Injectors per prescription. 
Hypovase (Prazocin)
· Pfizer are out of stock of Hypovase 0.5mg until 23rd March 2018
· Pfizer continue to have stock of Hypovase 1mg tablets

Adalat Retard 10mg modified release tablets: 
· Due to manufacturing difficulties, Bayer are out of stock until mid-April 2018
· A Bayer communication letter has been issued (see attached)
· A number of alternative Nifedipine MR 10mg preparations remain available including Adipine MR 10mg tablets, Tensipine MR 10mg tablets and Caroten MR 10mg capsules. 


Lacri lube eye ointment:
· Allergan are out of stock with no resupply date due to a manufacturing issue. 
· The Royal College of Ophthalmology  is aware of the issue and is recommending Xailin Night Ointment: www.rcophth.ac.uk/standards-publications-research/quality-and-safety/medicines-safety/drugs-shortages/  
· We are in discussion with the manufacturer of Xailin, Nicox, about their supply position.


Ongoing

Menadiol tablets: 
· Alliance, the sole supplier is out of stock from mid-January until approximately October 2018. 
· They are now supplying an unlicensed special which is the same formulation as the licensed product. Please find attached information sheet which was drawn up about the special product. This product is available to order form Alcura



· Other specialist importers are also able to source unlicensed supplies.
· UKMI have drafted a shortages memo, which will provide advice on alternatives, this is available on the SPS website:
https://www.sps.nhs.uk/articles/shortage-of-menadiol-diphosphate-tablets-10mg/
· Please do pass on information about this shortage to relevant clinical specialities including paediatrics.

Bactroban nasal ointment:
· GSK have a manufacturing issue and are out of stock.
· GSK are expecting new stock to be available during the w/c 19th March, but supplies may be limited until a further delivery is made available at the end of May. 
· The overall supply issue should be fully resolved at the end of May.
· UKMI have published a shortages memo, which provides advice on clinical alternatives. This is available at the following link:
https://www.sps.nhs.uk/articles/shortage-of-bactroban-mupirocin-nasal-ointment/
· We have been in discussion with the suppliers of the alternatives, who are aware of GSK’s issues and are working with their supply chains to bring in additional stock:
· Naseptin Nasal Cream- Alliance Pharmaceuticals available via the wholesalers: AAH, Alliance Healthcare and Well Pharmacy
· Prontoderm – B.Braun have advised that supplies currently available, with further deliveries expected
· Octensian Nasal gel –  Schülke & Mayr UK Ltd - currently have stock and are expecting another delivery in March and a further one in April.

Hydrocortisone sodium phosphate 100mg injection: 
· Concordia are out of stock of hydrocortisone sodium phosphate injection 100mg/ml (formerly marketed as Efcortesol) due to an API issue. They are expecting further supplies in Spring 2018.
· Solu-Cortef (hydrocortisone sodium succinate) 100mg, manufactured by Pfizer, is considered an acceptable alternative during this time. Solu-Cortef is currently available and we have made Pfizer aware of the supply issues with Concordia’s hydrocortisone injection. 
· There are differences in the formulation and administration between these two products, the following guidance provides further information about the administration of Solu-Cortef:
www.sps.nhs.uk/articles/shortage-of-hydrocortisone-100-mgml-or-500mg5ml-injection/
· Additional information on the use of Solu-Cortef injection can also be found on these sites:
· Injection video demonstrating the preparation technique for Solu-Cortef with a standard syringe:www.addisons.org.uk/videos/view-10-34-solu-cortef-standard-syringe-emergency-injection/
· Solu-Cortef with a safety syringe: www.addisons.org.uk/videos/view-9-33-solu-cortef-safety-syringe-emergency-injection/
· The ADSHG photo instructions for preparing Solu-Cortef with a safety needle:  www.addisons.org.uk/articles.html/articles-for/emergencies/how-to-give-an-emergency-injection-r33/?pagecommentundefined=3

Acetazolamide MR:
· Diamox MR – Concordia have advised resupply not due until Q2 (April-June 2018)
· Eytazox_Cap 250mg M/R-  Teva have advised resupply not due until late March 2018 
· Immediate release acetazolamide 250mg tables are available from both Teva and Concordia



Venlafaxine 37.5mg and 75mg tablets:
· There have been recent generic supply issues with venlafaxine 37.5mg and 75mg immediate release tablets 
· Stocks of both strengths are currently available from wholesalers
· Further supplies have recently been released and more is expected in April.

Trimovate cream: 
· Product has recently divested from GSK to Ennogen, but Ennogen will not be in stock until late in 2018 
· Ennogen have now imported in Trimovate cream as an unlicensed product and are now distributing this product
· A copy of the communication letter with ordering details is attached.




Mianserin 10mg tablets:
· Mylan the sole supplier of Mianserin 10mg tablets are currently out of stock. Estimated resupply date is w/c 19th March 2018. 
· Mylan continue to have good supplies of Mianserin 30mg tablets 

Lacidipine 2mg and 4mg:
· Due to a combination of manufacturing and regulatory issues, there are currently some generic supply issues with this product
· Teva are back in stock of both strengths of generic lacidipine (2mg and 4mg)
· GSK have good supplies of the brand, Motens in both 2mg and 4mg strength

Glipizide 5mg tablets: 
· There are two licensed UK suppliers of this product, Mylan and Pfizer.
· Mylan have experienced manufacturing issues of the generic glipizide and are currently out of stock, they are expecting further supplies in March 2018.
· Pfizer, who supply the brand Minodiab, have supplies available.

Tranexamic acid 500mg tablets:
· Ongoing supply issues due to difficulty in obtaining raw material.
· Currently Teva and Tillomed have supplies available of generic 
· Mylan have supplies of the brand Cyklokapron
· Supplies are therefore available but may be limited.
· UKMI have provided the following shortage memo which advises on alternatives
· www.sps.nhs.uk/articles/shortage-of-tranexamic-acid-tablets-500mg-all-brands/

Trifluoperazine tablets: 
· There have been ongoing supply issues affecting trifluperazine 1mg and 5mg tablets 
· Supplies will not improve until some point in 2019 due to manufacturing issues with the active ingredient, therefore long term issues affecting the tablets.
· Concordia and Rosemont have trifluoperzine available in liquid formulations and they have good supplies available.
· We are also aware that unlicensed supplies of both the 1mg and 5mg tablet are available from both Ennogen and a number of specialist importer companies. Under the medicines legislation, doctors can prescribe unlicensed products for their patients if they think it appropriate, but do so entirely on their own responsibility.  Pharmacies can obtain unlicensed supplies via these specialist companies or Ennogen.




Zaditen 300ml (1.38mg in 5 ml oral solution)  
· CD Pharma currently out of stock of Zaditen oral solution 300ml (no date available for resupply)
· In the interim, they can provide an alternative 100 ml packs for Zaditen Syrup (Origin Polish market), which is now available at our Alloga 
· THE MHRA has approved a variation for CD Pharma to supply this product, so it is considered licensed
· Please find attached the information letter for further info. 
· Zaditen 1mg tablets are not affected by this issue and remain readily available




Eye drops/ treatments:

Novartis
· Iopidine (apraclonidine) 5mg/ml eye drops x 5ml. – new supplies released recently
· Maxidex (dexamethasone) 0.1% eye drops x 5ml.  There is limited stock available but the company is chasing for a new delivery.
· Icaps (lutein & zeaxanthin) tablets x 30. There is limited stock available, the company is chasing for delivery.
· Azarga (brinzolamide & timolol) eye drops x 5ml.  There have been recent shortages due to a significant increase demand; the company is responding to the increase and is waiting for the next batch to be released from QA.
·  Simbrinza (brinzolamide & brimonidine) eye drops x 5ml. There is limited stock available but the company is chasing for a new delivery.
· Duotrav (timolol & travoprost) eye drops x 2.5ml.  There is limited stock available but the company is chasing for a new delivery.

Allergan
· Carmellose 1% eye drops x 30 unit dose.  There is a current shortage with the 30 unit dose which is expected to be resolved by mid-March.  In the meantime, there is a good supply of the 60-unit dose pack.
· Lacri lube eye ointment- see new at start of update 

RPH Pharmaceuticals AB - Betnesol Eye Ointment 0.1% w/w x 3g
· RPH Pharmaceuticals AB  (marketing authorisation holder) who distribute the product through Focus Pharmaceuticals have advised about the discontinuation of Betnesol Eye Ointment 0.1% w/w x 3g towards the end of March 
· RPH Pharmaceuticals will be launching Betamethasone Eye Ointment 0.1% w/w x 3g and are currently expecting stock in mid-May. 

Vaccines:

[bookmark: _GoBack]For updates on vaccine supply positions, please refer to PHE’s Vaccine Update Bulletin:
www.gov.uk/government/collections/vaccine-update#2018

Pneumococcal Polysaccharide Vaccine (PPV23): 
· MSD are the sole UK supplier of this vaccine and limited supplies are currently available 
· Further supplies are expected in late March
· Supply may be intermittent throughout 2018
· PHE have previously issued guidance to GP’s (see attached document) on how to manage patients if unable to obtain PPV vaccine. 


· Updates on recommendations are now  available in February edition of PHE’s Vaccine Update Bulletin (Page 7)



Menveo (meningitis A,C,W,Y):
· GSK are out of stock of Menveo until at least summer 2018 (date has not yet been confirmed)
· Pfizer have confirmed they are in stock of Nimenrix and currently able to support increased demand

Hepatitis B Vaccines
· PHE previously developed temporary recommendations on hepatitis B vaccine including risk-based prioritisation of vaccine, dose-sparing and deferral of boosters 
· Supply of Hepatitis B vaccines has improved, however will remain constrained and controlled stock management  and ordering restrictions will continue to allow for  the backlog of patients/staff who had vaccination deferred last year and because manufacturers have not got their usual full UK allocation
· However, a recovery plan for 2018 was published by PHE on 26th February 2018 and vaccine ordering will be opened out in a phased approach over 2018 to lower priority group (4) patients, from March. Priority group 1-3 patients/staff will continue to have access to vaccine. 
· Information on the temporary recommendations and recovery plan can be found at the following link: https://www.gov.uk/government/publications/hepatitis-b-vaccine-recommendations-during-supply-constraints
· PHE have issued a letter to GPs (see attached document) outlining the implication for GPs 



· PHE have also issued a letter to NHS and non-NHS  occupational health service providers (see attached document) outlining the implication for OH


· A mechanism remains in place for both suppliers to allow for exceptional orders if there is an urgent and immediate need. 

Resolved 
Serenace (haloperidol) 500mcg capsules-:
Teva are now back in stock of Serenace

Rifampicin tablets:
Sanofi are back in stock of both Rifadin 150mg and 300mg capsules. 
Buscopan (hyoscine butylbromide) injection 
· Sanofi have returned to stock. 
Bicalutamide tablets 
· Teva, the main generic supplier, remain out of stock which is continuing to have a knock on effect on the remaining suppliers who are struggling to maintain demand.
· However, good supplies of both strengths have recently been released into wholesalers and should now be available to order. 

Discontinuations 
Typhoid vaccine:
· GSK has been out of stock of Typherix (Typhoid) Hepatyrix (combined Hepatitis A and Typhoid vaccine) since May 2017. They have now issued a public statement to confirm they will be discontinuing both vaccines globally. 
· Sanofi Pasteur:  Typhim is available to order without restrictions.
· PaxVax: Vivotif is available .

Cardene SR (nicardipine) (Astellas):
· Cardene SR is being discontinued in January 2018.  Nicardipine immediate release remains available & a number of other therapeutic alternatives.

Isotrex (isotretinoin) gel (GSK):
· GSK discontinued Isotrex gel in February 2017 but have informed us that it is now out of stock.  Alternate products remain available. 

Izinova (sodium sulfate, anhydrous, magnesium sulfate heptahydrate & potassium sulfate) concentrate for oral solution (Ipsen):
· Izinova is being discontinued at the end December 2017 due to problems with a third-party manufacturer. Therapeutic alternatives remain available.

Daklinza (daclatasvir) 90mg tablets (BMS):
· BMS is discontinuing Daklinza (daclatasvir) 90mg tablets from the EU market in December 2017 as part of a portfolio rationalisation process.  The company has confirmed that the 30mg & 60mg presentations will remain available.  Daklinza is indicated for the treatment of chronic HepatitisC and the recommended dose is 60mg (alternate dosage regimens can be managed by the remaining strengths).

Fosamax (alendronic acid) 10mg tablets (MSD):
· MSD plans to discontinue Fosamax (alendronic acid) 10mg tablets with immediate effect from the UK market as part of a portfolio rationalisation process.  Fosamax Once Weekly and generic alendronic acid 10mg tablets remain available.

Nizatidine 150mg capsules (Flynn):
· Flynn plans to discontinue Nizatidine 150mg capsules with immediate effect from the UK market.  Generic Nizatidine 150mg capsules remain available from other suppliers.

Chlordiazepoxide tablets:
· Dr Reddy’s, the sole supplier of chlordiazepoxide tablets has discontinued this product in both the 5mg and 10mg strengths.
· Supplies of generic chlordiazepoxide capsules in 5mg and 10mg strengths are available from Crescent, Athlone and Kent. Supplies of the brand Librium are also available from Mylan.
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1. NAME OF THE MEDICINAL PRODUCT


Menadiol Diphosphate Tablets 10mg


2. QUALITATIVE AND QUANTITATIVE COMPOSITION


Each tablet contains 10mg of Menadiol Diphosphate (as Menadiol Sodium Diphosphate USP).


3. PHARMACEUTICAL FORM



The tablets are round, white to pale pink with CL 1L3 imprinted on one face and a single break bar on the other.


4. CLINICAL PARTICULARS


4.1 Therapeutic indications


For the treatment of haemorrhage or threatened haemorrhage associated with a low blood level of prothrombin or factor vii. The main indication is obstructive jaundice (before and after surgery).


4.2 Posology and method of administration


Menadiol Diphosphate Tablets 10mg are for oral administration.


Adults


Usual therapeutic dose: 10-40mg daily


Children


If, on the recommendation of a physician, a children's dosage is required, it is suggested that 5-20mg daily be given.


The elderly


Recommendations for use in the elderly do not differ from those for other adults.


4.3 Contraindications


Administration to neonates, infants or to mothers in the pre- and post-natal periods.


4.4 Special warnings and precautions for use


None.


4.5 Interaction with other medicinal products and other forms of interaction


Large doses of menadiol sodium diphosphate may decrease patient sensitivity to anticoagulants.


4.6 Fertility, pregnancy and lactation


There is evidence of hazard if menadiol sodium diphosphate is used in human pregnancy. It is known to be associated with a small risk of haemolytic anaemia, hyperbilirubinaemia and kernicterus in the infant if administered to the mother in late pregnancy or during labour. Menadiol sodium diphosphate is therefore contra-indicated during late pregnancy.


4.7 Effects on ability to drive and use machines


None known.


4.8 Undesirable effects


Menadiol sodium diphosphate may induce haemolysis (especially in the newborn infant) in the presence of erythrocyte glucose-6-phosphate dehydrogenase deficiency or low concentrations of alpha-tocopherol in the blood.


Reporting of suspected adverse reactions


Reporting suspected adverse reactions after authorisation of the medicinal product is important.  It allows continued monitoring of the benefit/risk balance of the medicinal product.  Healthcare professionals are asked to report any suspected adverse reactions via the Yellow Card Scheme at: www.mhra.gov.uk/yellowcard.

4.9 Overdose


No information is available.


5. PHARMACOLOGICAL PROPERTIES


5.1 Pharmacodynamic properties


Menadiol sodium diphosphate is a water-soluble vitamin k analogue. The presence of vitamin k is essential for the formation within the body of prothrombin, factor vii, factor ix and factor x. Lack of vitamin k leads to increased tendency to haemorrhage.


5.2 Pharmacokinetic properties


Menadione is absorbed from the gastro-intestinal tract without being dependent upon the presence of bile salts. Vitamin k is rapidly metabolised and excreted by the body.


5.3 Preclinical safety data


There are no pre-clinical data of relevance to the prescriber which are additional to that already included in other sections of the SPC.


6. PHARMACEUTICAL PARTICULARS


6.1 List of excipients


Lactose


Maize starch


Talc


Magnesium stearate


6.2 Incompatibilities


No information is available.


6.3 Shelf life


Three years.


6.4 Special precautions for storage


Recommended maximum storage temperature 30(C.


Protect from light.


6.5 Nature and contents of container


White HDPE bottles containing 100 tablets.


6.6 Special precautions for disposal of a used medicinal product or waste materials derived from such medicinal product and other handling of the product (use “Instructions for use, handling and disposal” on eMC/IPHA)


None.


Administrative Data

7. Distributed by

Alliance Pharmaceuticals Ltd

Avonbridge House


2 Bath Road


Chippenham


Wiltshire

SN15 2BB


UK

8. Manufactured by

Penn Pharmaceutical Services Limited, 


Tafarnaubach Industrial Estate,


Tredegar, NP22 3AA,


UK.


9. Date of Preparation of Information Sheet


September 2017 

Adverse events suspected to have been caused by taking an Alliance medicine should be reported to Pharmacovigilance at Alliance.


Email: pharmacovigilance@alliancepharma.co.uk

Alternatively, information on adverse event reporting can be found at www.yellowcard.gov.uk.


Medical Information Department


Alliance Pharmaceuticals Ltd


Avonbridge House


Bath Road


Chippenham


Wiltshire


SN15 2BB


United Kingdom


Tel:  +44 (0)1249 466966


Fax: +44 (0)1249 466977


Email: medinfo@alliancepharma.co.uk

Our office hours are: Monday to Friday 09.00 to 17.30

 Information Sheet for an unlicensed Menadiol Diphosphate Tablets 10mg -001
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Unit G4 Riverside Industrial Estate


Riverside Way


Dartford


Kent


DA1 5BS

Email: Info@Ennogen.com


Tel: +441322 629 220

Fax:- +441322 311 897



15th February 2018


Ennogen Communication


Dear Sir or Madam

 


I am writing to advise you that as from the 21st February 2018 Ennogen Healthcare Ltd will be launching Trimovate Cream as an unlicensed medicine. 


Ennogen Healthcare Ltd has now taken on the responsibility for the marketing, sale and supply of Trimovate cream and all other associated activities. 


The product will be available via Alliance Healthcare. Please note ordering details below:


		Product name

		Pack size

		Stock availability

		PIP code

		Contact details(telephone number/email id)






		Trimovate cream

		30g

		In stock

		PIP code:


8103616

		Telephone: 0344 854 4998


Email id: specials.orders@alliance-healthcare.co.uk





Please contact Ennogen Healthcare Ltd on +44 (0) 1322 629 220 or info@ennogen.com for any further information.


Kind Regards


John Ruprai 


Managing Director 
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CD PHARMA SsRL A socCIO UNICO

Dear Customer,

There is a temporary stock-out of Zaditen 1 mg/5 ml Elixir in the UK.

To maintain supply in the UK, MHRA has authorised the release of one batch of Zaditen 1 mg/5 ml syrup
from Poland (batch no. J0777; expiry 02/2019). The imported batch from Poland has been repacked to over
label the bottle and carton, and to replace the leaflet with approved UK product information.

The Marketing Authorisation Holder and finished product manufacturer are the same for Zaditen 1 mg/5 ml
Elixir in the UK and Zaditen 1 mg/5 ml Syrup in Poland. The two products are very similar in composition

with only minor differences in excipients and pack size as shown below:

Difference UK product Polish product
Size 1x300 ml 1x100 ml
Flavour Strawberry Banana
Ethanol Contains ethanol No ethanol

These packs are now available at our wholesaler Alloga and can be ordered using the temporary PIP code:

USP7740.

If you require additional information in relation to this matter, please contact: info@cdpharmagroup.one or

Telephone: 00 46 8 684 368 00

s

Kind regards:

Sheetal Parekh — CD Pharma Srl

Local distributor in UK for MAH- Alfasigma S.p.A.
16/03/2018

Viale Cassiodoro, 16- 20145 Milano- Italy
Tel.: +39.02.43980539 - Fax +39.02.43980629-
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Public Health
England

61, Colindale Avenue T +44 (0) 20 8327 7084
: ; : : : ; London www.gov.uk/phe
Protecting and improving the nation’s health NW9 5EQ

Attention: General practitioners, practice managers and practice nurses

Dear colleague, 09 October 2017

Re: Shortage of Pneumococcal polysaccharide vaccine - recommendations for general practice

There is a current shortage of the PPV23 vaccine which is likely to continue for the foreseeable future. There is
only one licensed vaccine available and although the company are expecting more stock deliveries during
October, the volume anticipated is unlikely to be sufficient to vaccinate the whole 65 year old cohort this winter.

After discussion with the BMA's General Practitioners Committee, the attached document has been produced
to provide advice for general practices during this time. The main recommendation is that practices plan to
deliver the bulk vaccine programme across the year. For those at high risk, it is important to ensure that other
preventive measures, including influenza vaccination, are implemented. It is also recommended that the
records of such patients are flagged so that they can be called for vaccine once the stock situation improves.

There is no shortage of the PCV13 vaccine used in infants and toddlers but this vaccine is not suitable for
protection of older people.

Yours faithfully,

Dr Mary Ramsay
Head of Immunisation, Hepatitis, Blood Safety and Countermeasures Response



http://www.gov.uk/phe



Pneumococcal polysaccharide 23-valent vaccine (PPV23)

Background

PPV23 is currently recommended for:
e individuals aged 2 years or over in clinical risk groups (table) and

e individuals aged 65 years or over.*

The vaccine covers the 23 most common serotypes of Streptococcus pneumoniae (the
pneumococcus) that are responsible for a range of diseases including meningitis,
septicaemia and pneumonia. Pneumococcal infection occurs in the extremes of age with the
highest incidence in infants and the elderly, particularly those over the age of 75 years.

The vaccine differs from the PCV13 vaccine used for the routine childhood programme, as it
covers an additional 10 serotypes, and is not conjugated to a protein. PPV23 provides
modest protection of limited duration, and the level of protection conferred is lower in
individuals aged over 75 years. Booster doses are not recommended for most individuals at
risk as there is limited evidence of additional protection, although five yearly boosters are
recommended for asplenic patients and those with chronic kidney disease.® In contrast, a
course of PCV13 provides excellent protection to young infants and also reduces the
nasopharyngeal carriage of S. pneumoniae — leading to high levels of herd immunity. The
infant PCV programme has therefore been highly successful in controlling the 13 serotypes
across all age groups, including the elderly. The remaining 10 serotypes in PPV23, and the
other serotypes not covered in any vaccine, are now responsible for the majority of residual
disease.?

Current arrangements

The PPV23 programme is commissioned as an enhanced service and often delivered
alongside the influenza programme, although only a single lifetime dose is recommended for
most individuals. Because of the relatively short duration of protection, and the increasing
incidence with age, there are no major concerns about deferring vaccination in over 65 year
olds for several months or until next year. The enhanced service payment allows for this
delay.?





Advice on how to manage and plan your PPV23 programme

Given the long term shortages of PPV23 vaccine, and the imminent shortages this winter, it
is recommended that practices should plan to deliver the healthy elderly programme
throughout the year, rather than linking it to the flu programme. This will help to ensure stock
demand is more consistent across the year and that stock can be ordered in small quantities
to cover the requirements each month, thus also reducing the risk of wastage.

If you are able to procure stock, the priority should be to offer vaccine to those newly
diagnosed with conditions in the high and moderate priority groups (table). When such
individuals are first identified, if no vaccine is currently available please ensure that their
records are flagged in order to call them for a future appointment. Also ensure that other
aspects of management are optimised and in place (for example antibiotic prophylaxis,
influenza vaccination, or booster doses of PCV13) - as advised in relevant guidance*® or by
the specialist clinician caring for the patient.

Opportunistic vaccination of those in the high and moderate priority groups who have not
already been vaccinated, and booster doses for those with splenic dysfunction and chronic
kidney disease is less urgent and can be planned when sufficient stock has been secured.
Please also note that the national stock of PCV13 (Prevenarl3), or separately procured
PCV10 (Synflorix), should not be used in place of PPV23. As herd immunity from the infant
and toddler programme has reduced levels of infections in the elderly for the 13 (or 10)
serotypes to very low levels, and only PPV23 can provide any protection against the
serotypes that now predominate in that age group.
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Table: Priority groups for Pneumococcal polysaccharide 23-valent vaccine (PPV23)

Clinical risk group ‘ Examples (decision based on clinical judgement)

High priority

Asplenia or dysfunction of the This also includes conditions such as homozygous sickle cell
spleen disease and coeliac syndrome that may lead to splenic

dysfunction.

Immunosuppression Due to disease or treatment, including patients undergoing
chemotherapy leading to immunosuppression, bone marrow
transplant, asplenia or splenic dysfunction, HIV infection at all
stages, multiple myeloma or genetic disorders affecting the
immune system (e.g. IRAK-4, NEMO, complement deficiency)

Individuals on or likely to be on systemic steroids for more
than a month at a dose equivalent to prednisolone at 20mg
or more per day (any age), or for children under 20kg, a dose
of 1mg or more per kg per day.

Individuals with cerebrospinal fluid | This includes leakage of cerebrospinal fluid such as following

leaks trauma or major skull surgery.
Individuals with cochlear implants It is important that immunisation does not delay the cochlear
implantation.

Moderate priority

Chronic respiratory disease This includes chronic obstructive pulmonary disease (COPD),
including chronic bronchitis and emphysema; and such
conditions as bronchiectasis, cystic fibrosis, interstitial lung
fibrosis, pneumoconiosis and bronchopulmonary dysplasia
(BPD). Children with respiratory conditions caused by
aspiration, or a neurological disease (e.g. cerebral palsy) with
a risk of aspiration. Asthma is not an indication, unless so
severe as to require continuous or frequently repeated use of
systemic steroids (as defined in Immunosuppression below).

Chronic heart disease This includes those requiring regular medication and/or
follow-up for ischaemic heart disease, congenital heart
disease, hypertension with cardiac complications, and chronic
heart failure.

Chronic kidney disease Nephrotic syndrome, chronic kidney disease at stages 4 and 5
and those on kidney dialysis or with kidney transplantation.

Chronic liver disease This includes cirrhosis, biliary atresia and chronic hepatitis.

Diabetes Diabetes mellitus requiring insulin or oral hypoglycaemic

drugs. This does not include diabetes that is diet controlled.

Low priority

Healthy over 65s
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Public Health
England

Protecting and improving the nation’s health Immunisation, Hepatitis and T +44(0)20 8327 7085
Blood Safety Dept. F +44 (0)20 8327 7404
61 Colindale Avenue
London, NW9 5EQ www.gov.uk/phe

26 February 2018
Dear colleague,

Re: Plan for phased re-introduction of hepatitis B vaccine for lower priority groups —
implications for general practice

Since mid-2017 the UK has experienced a shortage of hepatitis B vaccine due to global
manufacturing issues. In response to the shortage, PHE developed temporary recommendations on
hepatitis B vaccine including risk-based prioritisation of vaccine, dose-sparing and deferral of
boosters.

Vaccine supplies are now improving and more vaccine is becoming available during 2018. Supplies
will remain constrained, however, due to backlog demand from 2017 and low UK allocations from
some manufacturers. Supply management and restrictions will therefore need to continue until further
notice.

PHE, working with manufacturers and DHSC, has published a phased recovery plan to support re-
introduction of vaccine for lower priority groups in 2018 in a phased approach to maintain continuity
of supply. The main aspects of the plan which have implications for general practice are:

¢ Hepatitis B vaccine remains available for those at highest immediate risk, i.e. PHE priority
groups 1-3 (see PHE temporary recommendations, August 2017).

e From spring 2018, hepatitis B monovalent vaccine will become available for individuals in
priority groups 4 other than for travel. This includes patients with chronic liver disease and
household or sexual contacts of chronic hepatitis B cases, and completion of post exposure
vaccination courses.

e Between spring and winter 2018, healthcare and other frontline workers will be eligible for
vaccination, using a phased approach through occupational health departments.

e Monovalent hepatitis B vaccine should not be used for most travel indications, but
combination hepatitis A / hepatitis B vaccine can now be used for high risk travel indications
(see PHE Addendum, November 2017).

On the advice of the Joint Committee on Vaccination and Immunisation (JCVI), boosters (priority
group 5) are no longer routinely required in healthy, immunocompetent adults who have completed a
standard primary course (0,1,6 or 0,1,2,12 months), including healthcare workers who are known
responders.

Ordering restrictions will remain in place for general practice and community pharmacists to
discourage stockpiling and use for lower risk indications (e.g. travel). Practices will be able to order a
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https://www.gov.uk/government/publications/hepatitis-b-vaccine-recommendations-during-supply-constraints
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https://www.gov.uk/government/uploads/system/uploads/attachment_data/file/660869/Addendum__new_prioritisation_for_those_travelling__to__countries_with_intermediate_or__high_prevalence_for_hepatitis_B.pdf



small volume of stock, for example for patients with chronic liver disease or for household contacts of
cases. Where larger amounts of vaccine are required for priority group 4 patients e.g. for close
contacts in a large household, PHE Health Protection Teams will be able to provide an override
approval for manufacturers to release additional vaccine. Information on this override process for
priority group 4 patients is detailed in the recovery plan.

If post exposure vaccination is urgently required e.g. for the first dose, and there is no vaccine
available in the practice, patients should continue to be referred to NHS Trust urgent care or Accident
and Emergency departments for assessment.

To order non-centrally supplied vaccines:

. For GSK contact: customercontactuk@gsk.com or 0800 221 441 option 2.

. For MSD regular orders contact AAH customer services at www.aah.co.uk or on 0344
5618899. For exceptional orders above ordering restrictions AAH will direct the requester to call
MSD customer services on 01992 452094.

If used appropriately, the volume of vaccines available to order over the course of 2018 will be
sufficient for ongoing and catch-up vaccination for priority groups 1-4, minimising override requests to
manufacturers.

As the situation is dynamic, all ordering restrictions are subject to change. Please check
manufacturers’ (GSK and MSD) websites for further information. Any PHE updates will be published
on the PHE temporary recommendations webpage or in Vaccine Update. Please cascade this letter
and link to the recovery plan to relevant staff in your practice.

If you have any queries, please contact your local PHE Health Protection Team or email:
immunisation.lead@phe.gov.uk.

Thank you for your cooperation in this matter.

Yours faithfully,

f‘{ [e) .\_\_; D )

P -

Dr Mary Ramsay
Head of Immunisation, Hepatitis, Blood Safety and Countermeasures Response

mary.ramsay@phe.gov.uk




https://www.gov.uk/government/publications/hepatitis-b-vaccine-recommendations-during-supply-constraints

mailto:customercontactuk@gsk.com

http://www.aah.co.uk/

https://www.gov.uk/government/publications/hepatitis-b-vaccine-recommendations-during-supply-constraints

https://www.gov.uk/government/collections/vaccine-update

mailto:immunisation.lead@phe.gov.uk

mailto:mary.ramsay@phe.gov.uk




image8.wmf

oleObject6.bin

image1.emf
Adalat  communicationv- Bayer.pdf


Adalat communicationv- Bayer.pdf
Date:

Direct Healthcare Professional Communication

Information regarding an out of stock situation affecting Bayer product Adalat
Retard (nifedipine) 10mg modified release tablets

Dear Healthcare Professional,

Bayer are writing to inform you about a temporary interruption to the supply of
the following product:

. Adalat Retard 10mg modified-release tablets

The reason for the supply interruption is due to production delays caused by
ongoing remediation and modernisation activities at our Supply Center in
Leverkusen, Germany.

The resulting reduced manufacturing capacity is leading to low inventories and has,
unfortunately, meant stock-out situations affecting our customers and patients,
which we deeply regret.

The competent authorities have been informed, as appropriate.

Bayer sincerely apologise for any inconvenience this supply interuption may have
caused and we are making every effort to re-establish the regular supply of Adalat
Retard 10mg and to keep the stock-out period as short as possible. At this stage,
although we cannot definitively say when it will be back in stock, we anticipate that

supply will re-commence in April.

For product information enquiries please contact our Medical Information team on
0118 206 3116.

For supply information enquiries please contact our Customer Service team on 0118
206 3999.

Yours Sincerely

Tom Ellis - Established Products

Adverse events should be reported. Reporting forms and information can be found
at www.mhra.gov.uk/yellowcard. Adverse events should also be reported to Bayer plc. Tel.: 0118 206

3500, Fax.: 0118 206 3703, Email: pvuk@bayer.com

March 2018 UKBAY03180122

M
March 2018

Bayer Plc

400 South Oak Way

Reading

Berks

RG2 6AD

United Kingdom

Tel. +44 118 206 3116

Email.
Medical.information:bayer.co.uk

Bayer Plc is registered
In England No. 935048
Registered office:

400 South Oak Way
Reading

RG2 6AD

United Kingdom
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